

Technical Report No.

028-70120626

Rev. Dated

11.04.2006



3. Test Results

3.1 Evaluation:

Y = fulfilled
N = Not fulfilled, critical deviation
n = Not fulfilled, further deviation
na = Not applicable
h = Hint, remark

Punkt -- Item	Anforderung – Prüfpunkt -- Require- ment – Test item	Ergebnis, Bemerkungen -- Results, remarks	Bewertung -- Evalua- tion
1.	Resistance to saliva and sweat according to LMBG B 82.10-1:1985		Y
2.	Flammability according to EN 71-2:2003		Y
2.	Migration according to EN 71-3	See table 1	Y

Table 1:

Parameter	Limits [mg/kg]	Methode	Unit	Plack wood panel
Migration according to EN 71-3		EN 71 – 3		
Antimony	60	EN 71 – 3	mg / kg	< 5, 0
Arsen	25	EN 71 – 3	mg / kg	< 5, 0
Barium	1000	EN 71 – 3	mg / kg	< 5, 0
Lead	90	EN 71 – 3	mg / kg	< 5, 0
Cadmium	75	EN 71 – 3	mg / kg	< 5, 0
Chromium	60	EN 71 – 3	mg / kg	< 5, 0
Mercury	60	EN 71 – 3	mg / kg	< 5, 0
Selenium	500	EN 71 – 3	mg / kg	< 5, 0